
INFRASTRUCTURE MASTER PLAN 2025
2025/2026 – 2055-2056

VOLUME 2
uMngeni System

Improving Quality of Life 
and Enhancing Sustainable 
Economic Development  
in KwaZulu-Natal

Infrastructure Development Division, uMngeni-uThukela Water
310 Burger Street, Pietermaritzburg, 3201, Republic of South Africa
P.O.Box 9, Pietermaritzburg, 3200, Republic of South Africa
Tel: +27 (33) 341 1111 / Fax: +27 (33) 341 1167 / Toll free: 0800 331 820 / Email: info@uuw.co.za

www.umngeni-uthukela.co.za

connect with us



 

 
 
 
 
 
 
 

 
 

For further information, please contact: 

 

 

 

 

Planning Services 

Infrastructure Development Division 

uMngeni-uThukela Water 

 

 

P.O.Box 9, Pietermaritzburg, 3200 
[...]
pumping from Inanda Dam is undertaken; 

• When Nagle or Albert Falls Dams are below full supply capacity, and are unlikely to reach full 
supply capacity in the season, then the supply of water to the Durban Heights WTP is maximised 
through pumping from Inanda Dam with augmentation, under gravity, from Nagle Dam. In this 
instance, all the Inanda Dam pumps (120 Mℓ/day), including the Shaft pumps (140 Mℓ/day), are 
operated to maximise the supply from Inanda Dam and prevent spills as far as possible; and 

• Allow for possible down-time on all pumping routes in the system to account for scheduled 
maintenance and unplanned operational interruptions (e.g. as a result of power failures). 

 
The option to use rainfall forecasts to predict dam levels, and therefore optimise pumping 
requirements, is available. The use of forecasting periods of high and low rainfall periods helps to 
refine the pumping operating rule and determine periods when pumping could be decreased so as to 
minimise unnecessary energy usage.  
 

(b) Mkhomazi Water Resource Region 

The current water resources of the uMngeni System are insufficient to meet the long-term water 
demands of the system (DWS, 2015). The DWS Reconciliation Strategy Study (DWS, 2017) indicates 
that a development on the uMkhomazi River, the third-largest river in KwaZulu-Natal in terms of mean 
annual runoff (MAR), to transfer water to the existing uMngeni System, is the most feasible option for 
supporting the uMngeni System. 
 
The proposed uMkhomazi Water Project comprises the following components (DWS, 2015):  
 

• A 251 million m3 dam at Smithfield on the uMkhomazi River;  

• A 32 km tunnel between the Smithfield Dam and Baynesfield in the uMlaza Catchment; 

• The option of a new 15.7 million m3 Langa Balancing Dam at Baynesfield has been excluded;  
this means that the 600 Mℓ/day water treatment plant will not operate when the uMkhomazi 
tunnels are taken out of service for maintenance and inspection work;  and  

• A gravity potable water pipeline to link this system to uMngeni-uThukela Water’s 57’ Pipeline. 
This scheme would have a 1:100 yield of 600 Mℓ/day and this should accommodate the increase 
in demand in the uMngeni system for 30 to 40 years. Once the yield of the Smithfield Dam is 
fully utilised then an additional dam could be constructed on the uMkhomazi River at Impendle 
and, with an additional tunnel at Smithfield Dam, the yield of the system would then increase 
by an additional 600 Mℓ/day allowing for the long term growth of the system. The uMkhomazi 
Water Project is described in Section 7.5.2 (a). 

  



 
 44 

7.3 Supply Systems 

7.3.1 Description of the Mooi River System 

(a) Spring Grove Water Treatment Plant 

The new Spring Grove WTP, Table 7.15, commissioned in June 2023, abstracts water from Spring 
Grove Dam as part of the Mpofana BWSS to supply the village of Rosetta, Mooiriver, Bruntville and 
Nottingham Road in Mpofana Municipality. The commissioning of this plant allowed for the de-
commissioning of the old Rosetta WTP 
 

Table 7.15 Characteristics of the new Spring Grove WTP. 

 

WTP Name: Spring Grove WTP 

System: Mpofana Bulk Water Supply System 

Maximum Design Capacity: 20 Mℓ/day 

Current Utilisation: 5.73 Mℓ/day 

Raw Water Storage Capacity: 139 million m3  

Raw Water Supply Capacity: 20 Mℓ/day 

Pre-Oxidation Type: Pre-chlorination 

Primary Water Pre-Treatment Chemical: Rheofloc 5113 XI 

Total Coagulant Dosing Capacity: 2.5 ppm 

Rapid Mixing Method: Hydraulic jump 

Clarifier Type: Pulsators 

Number of Clarifiers: 3 

Total Area of all Clarifiers: 140 m2 

Total Capacity of Clarifiers: 3.2 m3/hr 

Filter Type: Rapid gravity Filters 

Number of Filters: 4 

Filter Floor Type Concrete with perforated nozzle 

Total Filtration Area of all Filters 194 m2 

Total Filtration Design Capacity of all Filters: 20 Mℓ/day 

Total Capacity of Backwash Water Tanks:  184 m3 

Total Capacity of Sludge Treatment Plant: 3 Mℓ/day 

Capacity of Used Washwater System: 200 m3 x 2 

Primary Post Disinfection Type: Chlorine 

Disinfection Dosing Capacity: 3.6 ppm x 3 

Disinfectant Storage Capacity: 4000  ℓ 

Total Treated Water Storage Capacity: 5 Mℓ 

 
  



 
 45 

 
 

Figure 7.26 Spring Grove WTP (Google Earth 

The WTP started producing 5.6 Mℓ/day, when the Bruntville pipeline was commissioned in June 2024  
 
The WTP has a current design capacity of 20 Mℓ/day, upgradable to 60 Mℓ/day in the future.  
 



 
 46 Figure 7.27 Rosetta (Spring Grove) WTP supply system. 

 
 
 



 
 47 

Table 7.16 Pump details: Spring Grove Supply-System. 

 

System 
 

Pump Station Name 
 

Pump Set 

Pump Status 
Pump Description 

 
Supply From 

 
Supply To 

 

Static 
Head 
(m) 

 

Duty 
Head 
(m) 

 

Duty 
Capacity 
(Mℓ/day) 

 
Duty Standby 

Mooi River Spring Grove Bruntville Pump No 1   KSB Omega 200-520 (VSD) Spring Grove WTW Bruntville Reservoir 107.07 95.05 15.77 

Mooi River Spring Grove Bruntville Pump No 2   KSB Omega 200-520 (VSD) Spring Grove WTW Bruntville Reservoir 107.07 95.05 15.77 

Mooi River Spring Grove Bruntville Pump No 3   KSB Omega 200-520 (VSD) Spring Grove WTW Bruntville Reservoir 107.07 95.05 15.77 

Mooi River Spring Grove Nottingham Road No 1   KSB Omega 250-800 (VSD) Spring Grove WTW Nottingham Road Reservoir 158.77 145 19.99 

Mooi River Spring Grove Nottingham Road No 2   KSB Omega 250-800 (VSD) Spring Grove WTW Nottingham Road Reservoir 158.77 145 19.99 

Mooi River Spring Grove Notting ham Road No 3   KSB Omega 250-800 (VSD) Spring Grove WTW Nottingham Road Reservoir 158.77 145 19.99 

 

Table 7.17 Reservoir details: Spring Grove Supply-System. 

 

System Reservoir Site Reservoir Name 
Capacity 

(Mℓ) 
Reservoir Function 

TWL 
(mASL) 

FL 
(mASL) 

Mooi River Bruntville Bruntville 12 Mℓ 12 Distribution 1494,51 1488,00 

Mooi River Nottingham Road Nottingham Road 8.3 Distribution 1527,00 1524,20 

Mooi River Rosetta Rosetta 1.0 Distribution   

 

 

 



 
 48 

Table 7.18 Pipeline details: Spring Grove Supply-System. 

System Pipeline Name From To 
Length 

(km) 
Nominal Diameter 

(mm) 
Material 

Capacity 
(Mℓ/day) 

Age 
(years) 

Mooi River Bruntville Pipeline Spring Grove Pump Station Bruntville Reservoir 13.4 650 Steel 36* 3 

Mooi River Nottingham Road Pipeline Spring Grove Pump Station Nottingham Road Reservoir 7.3 650 Steel 36* 4 

Mooi River Rosetta Pipeline Bruntville Pipeline New Rosetta 1 Mℓ Reservoir 0.95 250 Steel 6.36 3 

*Based on 1.5 m/s 
 
 

 
  



 
 49 

7.3.2 Description of the uMngeni System 

(a) Overview of Upper uMngeni System 

The Upper uMngeni System currently serves urban, peri-urban and rural settlements within the 
uMgungundlovu, Msunduzi, iLembe and eThekwini (Outer West) municipal areas (Figure 7.3).  The 
system extends from Howick / Mpophomeni / Vulindlela in the west, to Wartburg / New Hanover / 
Dalton / Ozwatini in the east, to Cato Ridge / Mpumulanga in the South and to Eston / Umbumbulu in 
the South West.  
 
With the recent commissioning of eThekwini Metro Municipality’s Western Aqueduct, the system has 
now been further extended to the Ntuzuma / Inanda / KwaMashu Supply Systems. The system derives 
its water resource from the Upper uMngeni River, fed from Midmar Dam, with augmentation from 
the Mooi-uMngeni Transfer Scheme (MMTS) (Section 7.2.3 (a)). Water is treated at two Water 
Treatment Plants (WTP’s), namely the Midmar WTP located in Howick and the D.V. Harris WTP located 
in Pietermaritzburg. 
 
For describing the Upper uMngeni System, it has been divided into Sub-Systems, which have been 
further divided into links. This is illustrated in Table 7.19 
 

Table 7.19 Sub-divisions of the Upper uMngeni System. 

Sub-System Water Treatment 
Plant 

Link 

Howick-North Midmar ▪ Mill Falls Pump Station to Howick-North Reservoir  

Howick-West Midmar ▪ Mill Falls Pump Station to Howick-West Reservoir 
▪ Howick-West Reservoir to Groenekloof Reservoir 
▪ Groenekloof Reservoir Supply Area 

Midmar WTP to Umlaas 
Road Reservoir 

Midmar ▪ ‘251 Pipeline: Midmar WTP to D.V. Harris Off-Take 
▪ ’53 Pipeline: D.V. Harris WTP to Umlaas Road Reservoir 
▪ ’61 Pipeline: D.V. Harris WTP to World’s View Reservoir 
▪ ’61 Pipeline: World’s View Reservoir to ED4 
▪ ’61 Pipeline: ED4 to Umlaas Road Reservoir 
▪ Ashburton Supply  
▪ Richmond Pipeline 
▪ Thornville/Hopewell Supply 

Umlaas Road Reservoir Midmar & 
D.V. Harris 

▪ ’57 Pipeline 
▪ Eston / Umbumbulu Pipeline 
▪ Lion Park / Manyavu Pipeline 

uMshwathi BWSS D.V. Harris ▪ Msunduzi Supply 
▪ ’69 Pipeline (Claridge Reservoir to Wartburg Reservoir) 
▪ Wartburg Reservoir to Bruyns Hill Reservoir 
▪ Wartburg Reservoir to Dalton Reservoir 
▪ Dalton Reservoir to Ozwathini Reservoir 

 

(b) Midmar Water Treatment Plant 

The Midmar WTP (Figure 7.28, Table 7.20), which was commissioned in 1996, draws raw water from 
Midmar Dam. Water from the dam is supplied under pumping via the ‘251 Pipeline (Table 7.21). The 
‘251 raw water pipeline consists of two sections (one that has recently been constructed and 
commissioned) – two gravity pipelines feed water from the dam to a raw water pump station, and 
two rising mains from the pump station to the WTP. The new raw water pipeline was implemented as 



 
 50 

a risk mitigation measure to ensure the sustainability of supply should any one of the mains be out of 
service. Four pump sets are currently installed in the raw water pump station  
(3 duty + 1 standby) (Table 7.22). The details for the WTP clearwells are shown in Table 7.23. 
 

 

Figure 7.28 Midmar Water Treatment Plant after the upgrade. 

 
In 2018, the Midmar WTP capacity was upgraded from 250 Mℓ/day to 395 Mℓ/day. The WTP supplies 
water to Howick and Mpophomeni, most of the south-western and southern suburbs of 
Pietermaritzburg, Greater Edendale, Vulindlela, Thornville, Hopewell, Richmond and the Umlaas Road 
node via the ’61 and ‘261 Pipelines. It also serves eThekwini Municipality’s Outer West area 
(comprising Cato Ridge, Georgedale, Camperdown, Gillitts, and Hillcrest), as well as consumers on the 
Lion Park and Eston-Umbumbulu pipelines from the Umlaas Road node. The supply area has also now 
been extended to eThekwini Metropolitan Municipality’s Western Aqueduct, which supplies areas a 
far east as Inanda, Ntuzuma and KwaMashu. 
  
The primary source of water for the Umlaas Road Reservoir node is the Midmar WTP, although this is 
supported by a potential maximum of 35 Mℓ/day from the D.V. Harris WTP via the ’53 Pipeline. This, 
not only reduces the operational risk of having a single pipeline supplying Umlaas Road, but also allows 
uMngeni-uThukela Water to transfer some of the demand off the ‘61 Pipeline system, especially 
during high demand periods and planned outages. 
  



 
 51 

Table 7.20 Characteristics of the Midmar WTP. 

WTP Name: Midmar WTP 

System: Upper uMngeni System 

Maximum Design Capacity: 395 Mℓ/day 

Current Utilisation: 385.25  Mℓ/day 

Raw Water Storage Capacity: 0 Mℓ 

Raw Water Supply Capacity: 395 Mℓ/day @ velocity of 1.3 m/s 

Pre-Oxidation Type: Pre-chlorination 

Primary Water Pre-Treatment Chemical: Polymeric Coagulant 

Total Coagulant Dosing Capacity: 35 l/hr (according to Operating Manual) 

Rapid Mixing Method: Static Mixer 

Clarifier Type: Pulsator Clarifier 

Number of Clarifiers: 5 

Total Area of all Clarifiers: 3380 m2 

Total Capacity of Clarifiers: 500 Mℓ/day 

Filter Type: Constant Rate Rapid Gravity Filters 

Number of Filters: 18 

Filter Floor Type Plate Design 

Total Filtration Area of all Filters 2520 m2 

Total Filtration Design Capacity of all Filters: 395 Mℓ/day  

Total Capacity of Backwash Water Tanks: 2100 m3 

Total Capacity of Sludge Treatment Plant: 360 - 900 m3/hr (rating on thin sludge pumps) 

Capacity of Used Washwater System: 10 Mℓ/day 

Primary Post Disinfection Type: Chloramination 

Disinfection Dosing Capacity: 15 kg/hr 

Disinfectant Storage Capacity: 8 x 1 ton full chlorine cylinders + 20 ton of ammonia delivered 

Total Treated Water Storage Capacity: 7 Mℓ 



 
 52 

Table 7.21 Pipeline details: ‘251 Pipeline. 

System Pipeline Name From To Length (km) 
Nominal Diameter 

(mm) 
Material 

Capacity * 
(Mℓ/day) 

Age  
(years) 

Upper uMngeni ‘251 Pipeline Midmar Raw Water Pump Station Midmar WTP 3.30 1600 Steel 347.91 37 

Upper uMngeni ‘251 Pipeline Midmar Dam 
Midmar Raw Water 

Pump Station 
0.40 1600 Steel 347.91 68 

Upper uMngeni ‘251 Pipeline Midmar Dam 
Midmar Raw Water 

Pump Station 
0.40 1600 Steel 347.91 268 

Upper uMngeni ‘251 Pipeline Midmar Raw Water Pump Station Midmar WTP 3.30 1600 Steel 347.91 28 

Upper uMngeni ‘251 Pipeline Midmar WTP Midmar Reservoir 6.50 1600 Steel 347.91 28 

Upper uMngeni ‘251 Pipeline Midmar Reservoir D.V. Harris WTP 8.06 1600 Steel 347.91 28 

* Based on a velocity of 2 m/s 

 

Table 7.22 Pump station details: Midmar Raw Water Pump Station. 

System 
Pump Station 

Name 
Pump Set 

Pump Status 
Pump Description Supply From Supply To 

Static 
Head (m) 

Duty 
Head (m) 

Duty Capacity 
(Mℓ/day) Duty Standby 

Upper uMngeni Midmar Raw Water  Pump No 1   Sulzer  Bros:SM 602-570 Midmar Dam Midmar WTP 15 35 131 

Upper uMngeni Midmar Raw Water  Pump No 2   Sulzer  Bros:SM 602-570 Midmar Dam Midmar WTP 15 35 131 

Upper uMngeni Midmar Raw Water  Pump No 3   Sulzer  Bros:SM 602-570 Midmar Dam Midmar WTP 15 35 131 

Upper uMngeni Midmar Raw Water  Pump No 4   Sulzer  Bros:SM 602-570 Midmar Dam Midmar WTP 15 35 131 

 

Table 7.23 Clearwell details: Midmar WTP. 

System Reservoir Site Reservoir Name Capacity (Mℓ) Reservoir Function 
TWL 

(mASL) 
FL (mASL) 

Upper uMngeni Midmar WTP Midmar Clearwells 7 Bulk 979.00 974.0* 

*Assumed value  



 
 53 

(c) Howick-North Sub-System 

The Howick-North Sub-System is shown in Figure 7.30. 
 

(i) Mill Falls Pump Station to Howick-North Reservoir Complex 

The Howick-North Reservoir Complex consists of four reservoirs having varying top water levels 
(Table 7.24). Water treated at Midmar WTP is pumped from the Mill Falls Pump Station (Table 7.25) 
through a 400 mm diameter steel pipeline (Table 7.26) to Reservoir 3 (4.5 Mℓ/day) and via a 300mm 
diameter pipeline to the new Reservoir 4 (6.5 Mℓ/day) and Reservoir 1 (1.2 Mℓ/day). Howick Reservoir 
2 (0.9 Mℓ/day) has been decommissioned. Howick Reservoir 1 is not currently operational, but future 
use is expected when a request is received from uMgungundlovu District Municipality to supply water 
to the high lying areas. The existing 300 mm diameter pipeline from Reservoir 1 to Reservoir 3 has 
been abandoned.  
 
The old supply pipeline (Greendale pipeline) is no longer in use, but has been left in place as an 
emergency rising main. Alternatively, it could be used in future, as a back-feed reticulation line by 
uMgungundlovu District Municipality (Table 7.26).  
 
 



 
 54 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 Figure 7.29 General Layout of the Howick-North Sub-System. 



 
 55 

Table 7.24 Reservoir details of the Howick-North Sub-System 

 
 
 
 
 
 
 
 
 
 
 

 
 

Table 7.25 Pump details: Howick-North Sub-System. 

System Pump Station Name Pump Set 
Pump Status Pump 

Description 
Supply From Supply To 

Static 
Head (m) 

Duty 
Head (m) 

Duty Capacity 
(Mℓ/day) Duty Standby 

Upper uMngeni Mill Falls Howick  Pump No 1   KSB:WKLn 125-3 Midmar WTP Howick Reservoir 75 99.0 4.5 

Upper uMngeni Mill Falls Howick  Pump No 2   KSB:WKLn 125-3 Midmar WTP Howick Reservoir 75 99.0 4.5 

Upper uMngeni Mill Falls Howick  Pump No 3   KSB:ETA 150-50 Midmar WTP Howick Reservoir 75 77.4 6.9 

 

Table 7.26 Pipeline details: Howick-North Sub-System. 

System Pipeline Name From To 
Length 

(km) 
Nominal Diameter 

(mm) 
Material 

Capacity * 
(Mℓ/day) 

Age 
(years) 

Upper uMngeni Howick Pipeline Mill Falls Pump Station Howick Reservoir 2.5 400 Steel 16.30 28 

Upper uMngeni Howick Pipeline Mill Falls Pump Station Howick Reservoir 2.5 300 AC 9.20 53 

* Based on a velocity of 1.5 m/s 